IPART

Independent Pricing and Regulatory Tribunal

Network Operator and Retail

Supplier Licence Application

Form

Water Industry Competition Act 2006 (NSW)
PUBLIC

Application Form
June 2013




Inquiries regarding this document should be directed to a staff member:

Gary Drysdale (02) 9290 8477
Narelle Berry (02) 9113 7722
Kaye Power (02) 9113 7753

Independent Pricing and Regulatory Tribunal of New South Wales
PO Box K35, Haymarket Post Shop NSW 1240
Level 15, 2-24 Rawson Place, Sydney NSW 2000

T (02) 9290 8400  F (02) 9290 2061

www.ipart.nsw.gov.au

ii | IPART Network Operator and Retail Supplier Licence Application Form


http://www.ipart.nsw.gov.au/

Contents

1 Instructions 1
1.1 Who should complete this form? 1
[...]

- Training and competency requirements of staff;

For more information refer to,

- Appendix 4.1.12(a) NWS Draft Infrastructure Operating Plan, (T of C)
- Appendix 4.1.10(a) NWS Drinking Water Quality Plan, (T of C)
- Appendix 3.5.1(b) NWS Kings Forest IWMP, (T of C)

4.1.13 | Describe the studies that have been completed to investigate any environmental
impacts (including but not limited to water quality, quantity, air, odour, noise, sea level
rise, biodiversity and Aboriginal cultural heritage) from the construction and operation
of the infrastructure? Have the studies identified any significant environmental impacts
from the scheme? If so, how are the environmental impacts proposed to be managed?
Provide a copy of any environmental study and/or risk assessment in Appendix
4.1.13.

As a minimum, an application must be accompanied by a statement of environmental effects
(SEE) (unless the development is designated development, Part 5 development or a major
project, in which case either an environmental impact statement (EIS) or comprehensive
environmental assessment is required). The SEE may be prepared by the applicant corporation
or by a consultant acting on behalf of the applicant. The SEE must identify the environmental
impacts of the proposed scheme, and the steps which will be taken to protect the environment
or reduce the harm. Where the study is in the form of a comprehensive environmental
assessment or EIS, please include only the executive summary.

The response to this question will be used to determine whether the activities authorised by a
licence (if granted) present a significant risk of harm to the environment (Reg cl.7). The response
to this question may be used to draft a proposed licence, if a licence is granted.

The Kings Forest Estate has planning approval under Part 3A Concept Planning Approval and
Associated Council approvals.

Network Operator and Retail Supplier Licence Application Form IPART

35



The Environment Assessments.

The Kings Forest development has been subject to a number of related approvals assessed
and granted by both the NSW Department of Planning and Environment (DOPE) and also the
Tweed Shire Council (TSC) as per the standard conventional requirements.

The revised water and waste water servicing strategy now involves the use of a private water
utility licensed under the WIC Act (2006) NSW to provide drinking water, recycled water and
waste water services to the customers based on a Decentralized Onsite Waste Water
Treatment and Water recycling model. A Part 5 approval for the Kings Forest Scheme is now
being sought by NWS under the WIC Act 92006) NSW from the Minister and IPART.

To facilitate the Part 5 approval of the scheme by IPART the original Part 3A concept Planning
Approval and associated project Council approvals are being amended by the developer to
facilitate the use of a waste water solution under the WIC Act (2006) NSW.

The NWS IWMP is being supplied to IPART along with preparing a Review of Environmental
Factors (REF) for the Par 5 approval of the Kings Forest Scheme. Once the Network
Operators License is received from IPART (assuming all assessments indicate suitability)
IPART can also grant approval to the activity under Part 5 of the Environmental Planning and
Assessment Act, 1979.

Reticulation Networks.

NWS as the licensed Network Operator will have the ability to design and develop pressure
sewer, recycled water and drinking water reticulation networks on any land within the
development (Licensed area) without consent being required under Part 4 of the EP&A act. As
these activities will be under the Part 5 of the EP&A Act they must show compliance with the
WIC Act. NWS is preparing a review of environmental factors (REF) for the above services for
the entire development.

This will be an activity under Part 5 of the EP&A Act and will show compliance with the
Environmental WIC Act, NWS has prepared an REF for the pressure sewer, drinking water
and recycled water networks for the Kings Forest development.

The developer's application for each subdivision stage will coordinate the detailed drinking
water recycled water and pressure sewer networks and will supersede the NWS REF if there
are any inconsistencies.

The Waste Water Treatment Plant Site (WWTP).

The proposed WWTP site located in Precinct 3 is to be rezoned SP2. The planning
modification has been lodged with the DOPE for the development for the purpose of a Waste
Water Treatment Plant and or sewerage reticulation system do not require consent if carried
out by an entity licensed under the Water Industry Competition Act (2006) NSW and on land
within a prescribed zone.

Furthermore, the NSW Independent Pricing & Regulatory Tribunal (IPART) have advised that
they will assess an application under the Part 5 of the Environmental Planning & Assessment
Act, 1979 concurrent with the application for a license under the Water Industry Competition
Act (2006) NSW.

For more information refer to the following,

36 | IPART Network Operator and Retail Supplier Licence Application Form



- Appendix 3.5.1(a) REF, (Which includes list of existing Consents & proposed Modifications
In Appendix Z)

- Appendix 3.5.1(b) Kings Forest IWMP, (T of C)
- Appendix 3.5.1(c) List of environmental assessments and modifications,

4.1.14 | If a treatment process forms part of the infrastructure for which the applicant
corporation is seeking a licence, what waste streams will be generated by the proposed
treatment plant and how will the waste be disposed of or handled?

The response to this question will be used to determine whether the activities authorised by a
licence (if granted) present a significant risk of harm to the environment (Reg cl.7). The response
will also be used as a context for our assessment of the applicant corporation’s technical
capacity to undertake the activities for which you are seeking a licence (Act s.10(4)(a)).

NWS will not be providing feed water for further onsite treatment to provide drinking water for
the Kings Forest development. The drinking water will be supplied under agreement with the
TSC therefor no waste steams will be generated by NWS.

Network Operator and Retail Supplier Licence Application Form IPART 37



38

4.2  Water infrastructure — non-potable water

Only provide a response to the questions in the following section if the applicant corporation is seeking a
licence for the construction, maintenance and operation of water infrastructure for the supply of non-potable
water.

42.1 Describe the proposed non-potable water infrastructure from the source of the water
through to the end use (ie, catchment to tap). Please include in your description all of
the infrastructure for which the applicant corporation is seeking a licence. This will
include any infrastructure that is to be used for the production, treatment, filtration,
storage, conveyance or reticulation of the non-potable water. Please list all sources
and end uses in the description. Identify the infrastructure for which the applicant
corporation is seeking a licence. Provide a detailed process flow diagram of the
proposed infrastructure from source to end use in Appendix 4.2.1.

You must attach a process flow diagram in response to this question. The process flow diagram shouldonly
include the non-potable water infrastructure where the scheme includes more than one type of infrastructure
and must cover the process from source to end use. You may also include a piping and instrumentation
diagram for additional information.

The response to this question will be used to draft a proposed licence. The licence will specify the type of
water industry infrastructure, if a licence is granted (Act s.6(1)(a)). The response will also be used to ensure
you have applied for the correct licence(s) and as a context for our assessment of the applicant corporation’s
technical, organisational and financial capacity to undertake the activities for which you are seeking a licence
(Act s.10(4)(a)).

The infrastructure that is involved in the production of the recycled water, storage and distribution is listed
below.

Note: All waste water generated on the Kings Forest Estate is treated on site via the NWS Membrane
Bioreactor (MBR) WWTP which will have a peak capacity after Stage D of 1,980KLD. The total average
daily flow is 1,827KLD including and allowance of 10% for i&i.

All in coming waste water from the pressure sewer network is stored in two x 330KL redundancy tanks
which provide extra redundancy to the system to accommodate the morning and evening peak flows and
provide extra redundancy in the case of an emergency. When each MBR inlet tank signals that it needs
more waste water, the inlet valve mounted on the inlet side of the screening unit inlet tank will open. The
waste water then goes primary treatment in the screening unit with a 1mm perforated plate inlet screen to
ensure the removal of gross solids, hair, grit and other pollutants to protect the downstream processes and
the submerged membranes.

The screening unit automatically dewaters and stores the solids collected from the screen in a bagging unit.
When each bag is full it will be removed from the site by a licensed solid waste removal contractor and
taken to the nearest accepting landfill facility.

The MBR WWTP General Operation Description.

The primary treated wastewater from the inlet screen is discharged into the inlet tank. The inlet tank
provides buffer storage capacity to ensure the flow of waste water into the downstream treatment process
is controlled.

If the inlet tank is full during peak periods the flow of the waste water from the pressure sewer network will
be stored in the redundancy tanks and the redundancy built into the pressure sewer network until one of
the screening units inlet tanks are ready to receive more waste water.

The primary treated waste water from the inlet tank is pumped into the anaerobic tank is used to pre-
condition the waste water microorganisms for the downstream biological processes.

IPART Network Operator and Retail Supplier Licence Application Form



The wastewater from the anaerobic tank is then pumped to the anoxic tank where it is mixed with nitrified
water from the aeration tank to create conditions suitable for denitrification to occur. Excess liquid from the
anoxic tank flows back to the anaerobic tank via the overflow weir. Acetic acid will be supplied to the anoxic
as an additional carbon source for denitrification.

Waste water from the anoxic tank is pumped into the aeration tank where microorganisms break down the
BOD and nitrify ammonia. Excess liquid from the aeration tank flows back to the anoxic tank via the
overflow weir.

Dissolved oxygen (DO) in the aeration tank is maintained to an adjustable set point of 2 mg/L via
continuous online monitoring of DO and a variable speed drive blower unit that supplies the submerged fine
bubble diffusers grid located in the base of the aeration tank.

The system operates with a high biomass concentration of around 8000-13000mg/L MLSS. The MLSS
concentration in the aeration tank can be maintained during low demand periods with supplementary
carbon dosing into the anoxic tank if required.

The waste activated sludge (WAS) is pumped from the MBR tank when the MLSS increases above 13,000
mg/L and will be stored in the two 30KL Sludge holding tanks until it is removed from the site by a licensed
liquid waste transport contractor to the nearest accepting licensed facility.

Waste water from the aeration tank is pumped into the submerged membrane tank. Excess waste water
from the membrane tank flows back to the aeration tank via an overflow weir.

The MBR tank includes 3 double tiered modules of submerged membranes which provide a peak day flow
of 330KLD. The MBR permeate is drawn through the submerged membranes under an outside inside
arrangement from a dry mounted vacuum suction pump located adjacent the MBR tank. The membranes
are cleaned by air scour headers by coarse bubble diffusers located at the base of the membrane module.

The permeate generated by the MBR system is continuously being monitored for turbidity, pH, TDS,
Nitrogen and Phosphorous levels. The trans-membrane pressure (TMP) and flow to ensure the system is
operating effectively. Membrane cleaning regimes are implemented on a routine basis as per the
manufacture recommendations and/or when the TMP reaches a set point.

The MBR permeate passes through a pre-validated inline ultra-violet disinfection unit to provide an
additional disinfection barrier in the treatment train. The UV unit will achieve a 3 log removal reduction in
bacteria and protozoa. The UV system is continuously monitored for UV intensity, UV transmission, Flow
and Lamp run hours to ensure the system is operating correctly and effectively.

Typical Effluent Quality from the MBR is outlined below,

BOD/SS <10mg/L
pH 6-8.5
Turbidity <1 NTU
TN <10mg/L
TP <0.3mg/L
TDS 700-850mg

Network Operator and Retail Supplier Licence Application Form IPART 39




Stage B - The Advanced Water Treatment Plant (AWTP).

Two .8MLD Ultra Filtration (UF) skids that make up the AWTP will further process the MBR Class A
permeate to produce Class A+ recycled water suitable for domestic reuse as to the Australian Recycled
Water Guide Lines will be installed inside the WWTP building during Stage B of the WWTP staged
construction. It will be commissioned and operational by the time the first 400 to 500 lots have been
connected to the scheme.

Note: Prior to the first 400 to 500 lots being connected to the scheme the recycled water network will be
substituted with drinking water.

The feed water for the AWTP will be transferred from the 2ML permeate storage tank located adjacent the
WWTP building on the WWTP site in precinct 3. The surplus permeate will accumulate in the 2ML
permeate storage tank and will be managed by land irrigation in Stage A or offsite discharge to the TSC
existing sewerage network. Once the AWTP becomes operational in Stage B the volume of surplus
permeate will reduce due to it being used as the feed water to the AWTP to produce the supply of Class A+
recycled water to the households and other end users.

The preliminary information on recycled water use, log reduction targets for the proposed treatment train
are outlined below.

The Class A+ Recycled Water Quality, Uses and log Reduction Targets,

BOD/SS <5mg/L

pH 6.5-8.5
Turbidity <1 NTU

TN <7mg/L

TP <25mg/L

TDS 500mg/L

Virus 6 Log Removal
Protozoa 7 Log Removal

The Class A+ Recycled Water Supplied to the Individual Customers will be used for the following uses,

Toilet Flushing;

Laundry washing machine cold water service (Hard Plumbed);

Outdoor cleaning including bin washing, car washing general hosing down of foot paths and driveways; and
Irrigation of private lot gardens and lawns;

Water features throughout the development;

Uncontrolled irrigation of Open space areas, sports fields, parks and road verges;

Industrial uses such as Cooling Towers, Urinals, Concrete products;

Nurseries, Golf Courses and food crops;

Pasture production;

The AWTP is designed to produce a high quality Class A+ recycled water that complies with the highest
bacteria, virus and protozoa log reduction targets for dual reticulation from the Australian Guidelines for
Water Recycling: Managing Health and Environmental Risks (Phase 1) (NRMMC; EPHC: AHMC 2006).

An overview of the log reduction targets and log reduction credits being claimed for processes in the AWTP
process are outlined below.

NWS Pathogen Log Reduction Targets and credits being Claimed for the AWTP at Kings Forest.

40 | IPART Network Operator and Retail Supplier Licence Application Form



Pathogen Log Reduction Target and Credits Being Claimed for the AWTP

Bacteria 5.3 0 4 3 4 11
Virus 6.5 0 4 0 4 8
Protozoa 5.1 0 4 3 0 7

1 From Table 3.7 in Australian Guidelines for Water Recycling: Managing Health and
Environmental Risks (Phase 1) with recycled water used for dual reticulation.
[...]
when neutralized it will be discharged to the MBR inlet tank in Stage A for reprocessing. In
an extreme emergency the CEB back wash water would trucked offsite by an authorized
contractor and disposed of at a licensed facility.

6. Waste Water which contains chemicals from the MBR Clean in Place (CIP) process will be
pumped to the Sludge Waste holding tanks. The Tanks have a purpose built concrete bund

Network Operator and Retail Supplier Licence Application Form IPART 55




Truck out loading facility to collect the sludge waste by an authorized waste management
contractor for disposal at a licensed facility.

7. Chemical drums used during the different processes will be stored and housed in purpose
built concrete bund storage on the WWTP site. The chemical drums when empty will be
stored in a protected area for collection and disposal by an authorized contractor at a licensed
facility.

Note: All movement of waste products collected, transported and disposed of from the Kings
Forest WWTP site will be by authorized contractors that will provide records and copies of
receipts from the disposal site, will be provided to NWS for recording.

For more information refer to Appendices,

- Appendix 4.2.1(a) Kings Forest Recycled Water PFDs,

- Appendix 4.2.1(b) Kings Forest WWTP P&IDs, Refer to Appendix | in the REF

- Appendix 4.2.1(d) Kings Forest WWTP Layout Plans,

- Appendix 4.3.10(b) Kings Forest MBR O&M, (T of C)

- Appendix 4.3.10(e) Kings Forest HAZOP & HAZID Workshop Report, (T of C)

56 | IPART Network Operator and Retail Supplier Licence Application Form



4.5 Sewerage

infrastructure

Only provide a response to the questions in the following section if the applicant corporation is seeking a licence for
the construction, maintenance and operation of sewerage infrastructure.

43.1 Describe the proposed sewerage infrastructure from the collection to disposal or reuse.
Include in your description all of the sewerage infrastructure for which the applicant
corporation is seeking a licence. This will include any infrastructure that is to be used

for the collection, treatment, filtration, storage, conveyance or disposal of the sewerage or
treated effluent. Provide a detailed process flow diagram of the proposed
infrastructure from collection to disposal or reuse in Appendix 4.3.1.

You must attach a process flow diagram in response to this question. The process flow diagram should only include the
sewerage infrastructure where the scheme includes more than one type of infrastructure and must cover the process from
source to end use. You may also include a piping and instrumentation diagram for additional information.

The response to this question will be used to draft a proposed licence. The response to this question is a requirement for any
network operator’s licence for sewerage infrastructure (Reg cl.6(2)(d)(ii)). The licence will specify the type of water industry
infrastructure, if a licence is granted (Act s.6(1)(a)). The response will also be used to ensure you have applied for the
correct licence(s) and as a context for our assessment of the applicant corporation’s technical, organisational and financial
capacity to undertake the activities for which you are seeking a licence (Acts.10(4)(a)).

The Kings Forest sewerage infrastructure consists of the following from the collection, treatment, providing
treated effluent for the feed source for the production of recycled water via the AWTP and the discharge of the
excess permeate in the case of wet weather events or an emergency from the Kings Forest development site.

The Pressure Sewer Collection Network

All lots within the Kings Forest development boundary will be serviced using a pressure sewer system.
The pressure sewer units (PSU) are owned and operated by NWS and each PSU can service up to four lots.
Each lot connects to the PSU via a sub-gravity sewer from the customer connection points located on each
lot installed during the construction of the subdivision. The pressure sewer lot plans and master plans are
provided in Appendix 4.3.1(d)

The pressure sewer network is owned and operated by NWS and includes a continuous online SCADA
monitoring and control system to ensure all flows, faults and alarms are detected. The pressure sewer
network includes:

- The sub gravity sewer from each lot can connect up to four lots to each PSU;

- A duty and standby grinder pumps are installed in each PSU;

- 24 hours redundancy has been designed for in each pressure sewer unit (PSU);

- Every PSU is fitted with an electrical type pillar that houses the control panel connected to the central
SCADA system for controlling pump operation and - - provision of flow monitoring and alarms 24/7 for:
- Wet well water level;

- Number of starts and hours run for each pump;

- Each PSU voltage, current and power factor;

- Pump and electrical faults; and

Network Operator and Retail Supplier Licence Application Form IPART 57



- Communications signal strength.

-A fibre type communication cabling system will be installed with the piping network to connect all PSU control
panels to the central SCADA system which will enable central integration, monitoring and control of the pressure
sewer network with the WWTP operation 24/7.

The NWS designed pressure sewer network provides the following benefits to the Kings Forest Estate scheme
compared to a business as usual (BAU) gravity type sewerage system:

- Reduced groundwater and storm water infiltration;

- Control peak inflows into the wastewater treatment plant by utilizing network storage;

- Each PSU provides a minimum of 24 hours storage that will be utilized during power outages, when carrying out
preventative maintenance on the network system or during WWTP routine shutdowns or break downs;

- The fusion welded PN 16 HDPE pipe network will minimize pressure pipe breakages and ground water
infiltration

(i&i) and leaks.

The pressure system reduces the potential of blockages as all sewage is macerated into a slurry before entering the
network and is transported via the network at high velocity to keep the transport system clean;

- The monitoring of each pump operation at each PSU allows for detection of abnormal inflows which can be caused
by incorrect storm water connections, swimming back wash or ground water pooling etc;

- Waste Water quality is monitoring 24/7 via probes (i.e. pH, TDS, NTU, Phosphorous and Nitrogen etc) which will
be installed in specific locations in the - WWTP to detect inappropriate waste disposal practices;

- Simple staging in line with the rate of development; and

The system is continuously monitored with alarms hence residents are not required to respond to audible alarms or
flashing lights as is the case with conventional pressure sewer systems.

Wastewater Treatment

An overview of the four stages for the proposed Kings Forest Water & Waste Water Treatment Plant (WWTP) can
be found in the Process Flow Diagrams (PFDs) in Appendix 4.3.1(a). The WWTP Site Civil Concept Plans can be
found in Appendix 4.2.1(d) WWTP Site Layout Drawings.

Membrane Bioreactor Stages A, C & D
All wastewater generated on the Kings Forest development is treated on site via the NWS membrane bioreactor

(MBR) WWTP with a peak design capacity of 1,980kL/day. The full capacity of the MBR WWTP will be reached
during Stage D.

The MBR WWTP Process Description

The MBR is designed and constructed by NWS and is a modified activated sludge process with a number of
treatment zones as outlined below.

58 | IPART Network Operator and Retail Supplier Licence Application Form



Description of the MBR WWTP Process

All incoming wastewater from the pressure sewer network is stored in the 2 x 330 KL Redundancy Tanks
which provides extra redundancy to the system during morning and evening peak flows and in emergencies.
When each MBR inlet tank signals that it needs more waste water the inlet valve to the screening unit which
is mounted on the inlet side of the screening unit inlet tank will open. The waste water then undergoes

Primary primary treatment in a screening unit with a 1 mm perforated plate inlet screen to ensure removal of gross
Treatment solids, hair, grit and other pollutants to protect the downstream treatment process and submerged
membranes.

The screening unit automatically dewaters and stores the solids collected from the screen in a bagging unit.
When each bag is full it will be removed from the site by a licenced solid waste contractor and taken to the
nearest accepting licenced landfill facility.

Primary treated wastewater from the inlet screen is discharged into the inlet tank.

The inlet tank provides buffer storage capacity to ensure the flow of wastewater into the downstream
treatment process is controlled.

If the inlet tank is full during peak periods the flow of wastewater from the pressure sewer network will be
stored in the redundancy tanks and the redundancy built into the pressure network until the screening unit
inlet tanks are ready to receive more waste water.

Inlet Tank

Primary treated wastewater from the inlet tank is pumped into the anaerobic tank in a controlled manner. The
anaerobic tank is used to pre-condition wastewater and microorganisms for the downstream biological
processes.

Anaerobic
Tank

Wastewater from the anaerobic tank is pumped into the anoxic tank where it is mixed with nitrified water
Anoxic from the aeration tank to create conditions suitable for denitrification to occur. Excess liquid from the anoxic
Tank tank flows back to the anaerobic tank via an overflow weir. Acetic acid will be supplied to the anoxic tank as
an additional carbon source for denitrification.

Wastewater from the anoxic tank is pumped into the aeration tank where microorganisms break down BOD
and nitrify ammonia. Excess liquid from the aeration tank flows back to the anoxic tank via an overflow
weir.

Dissolved Oxygen (DO) in the aeration tank is maintained to an adjustable set point of 2 mg/L via
continuous online monitoring of DO and a variable speed drive blower unit that supplies the submerged fine
Aeration bubble diffuser grid at the base of the Aeration tank.

Tank The system operates with a high biomass concentration of around 8000-13000 mg/L Mixed Liquor
Suspended Solids (MLSS). The MLSS concentration in the aeration tank can be maintained during low
demand periods with supplementary carbon dosing into the anoxic tank if required.

The Waste Activated Sludge (WAS) is pumped from the MBR tank when MLSS increases above
approximately 13,000 mg/L. The WAS generation from each MBR train will be stored in two 30 kL Sludge
Tanks until it is removed from the site by a licenced liquid waste transport contractor to the nearest accepting
licenced facility.

Typical effluent quality from the MBR
MBR Treated Effluent Permeate Class A

BOD/SS <10mg/L
pH 6-8.5
Turbidity <INTU

Network Operator and Retail Supplier Licence Application Form IPART 59



TN <10mg/L
TP <0.3mg/L
TDS 700-850mg/L

46  Stage B - The Advanced Water Treatment Plant

The two .8 ML/day Ultra Filtration (UF) Skids that make up the Advanced Water Treatment Plant (AWTP) that
further processes the MBR Class A permeate to produce Class A+ recycled water suitable for domestic reuse as

to the Australian Recycled Water Guidelines for use inside the home for supply to customers will be installed inside
the WWTP building during Stage B of the WWTP and will be commissioned and operational by the time the first
500 lots have been connected to the scheme. Note: Prior to the first 500 lots being connected to the scheme the
recycled water network will be substituted with drinking water.

The feed water for the AWTP will be taken from the MBR permeate 2ML storage tank located adjacent the WWTP
building at the WWTP site. The surplus permeate water will accumulate in the 2ML permeate storage tank and be
managed by land irrigation in Stage A or offsite discharge to the TSC existing sewerage network as outlined in
Section Error! Reference source not found.. Once the AWTP becomes operational in Stage B the volume of surplus
permeate water will reduce due to it being used as the feed water to the AWTP that produces the supply of Class A+
recycled water to households and other end users.

Recycled Water Quality for Domestic Re-use Class A+

BOD/SS <5mg/L

pH 6.5-8.5
Turbidity <INTU

TN <7mg/L

TP <.25mg/L
TDS 500mg/L
Virus 6 log removal
Protozoa 7 log removal

The Class A+ Recycled Water supplied to individual customers will be used for the following uses:

Toilet flushing;

Laundry washing machine cold water service, hard plumbed;

Outdoor cleaning including bin washing, car washing and general hosing down of foot paths; and
Irrigation of private lots gardens, lawns;

Water features throughout the development;

Open space irrigation for sports fields, parks and road verges;

Industrial uses Cooling Towers, Urinals, Concrete production;

Nurseries, Golf courses and food crops;

4.7 Waste Products generated by the processes at the WWTP Site

60 | IPART Network Operator and Retail Supplier Licence Application Form



4.7.1 MBR Screenings

All influent to the MBR Modules receives primary treatment by a 1 mm perforated plate inlet screen to remove
hair, gross pollutants and other foreign matter in the inlet tank of the screening Unit. The screening unit
includes a rotating brush, dewatering auger and automatic bagging unit to avoid operator contact with
screenings. As each bag is filled with dewatered screening at approximately fortnightly intervals the waste

will be disposed of by a licensed waste transport contractor to an approved solid waste landfill facility.

4.7.2 MBR Waste Sludge

The MBR is an activated sludge process that produces waste activated sludge at approximately 1.2% of the
inflow rate. At Stage A of the development approximately 5 kL/day of waste activated sludge at a solids
content of approximately 10,000 mg/L will be generated from each of the MBR modules.

When the development reaches full maturity the Waste sludge production will be approximately 40 kL/day.
The waste sludge will be stored in 2 x 30KL sealed sludge waste tanks until it is removed from the site by a
licensed liquid waste transport contractor and disposed of to the nearest approved municipal wastewater
treatment plant.

UF Filtration Back Wash
The Ultra Filtration (UF) membrane skids will backwash every day on a set timer or when the trans- membrane
back pressure exceeds the set point with Class A + recycled water. The back wash waste water is discharged
to the inlet of the MBR tank in Stage A for processing.

The chemical enhanced back wash (CIB) which consists of chlorine and caustic dosing being directly injected
into the back wash line on a set timer or when the membrane pressure exceeds the back pressure on a regular
basis. The waste water is then neutralized in a Neutralizing Backwash Tank and when ready discharged to the
inlet tank of the MBR train in Stage A for processing.

No backwash from the AWTP process is discharged off site to land or waterways.

For more information refer to,

- Appendix 4.3.1(a) Kings Forest Sewerage PFDs,

- Appendix 4.3.1(d) Kings Forest Pressure Sewer Master Plans,

- Appendix 4.3.10(d) Kings Forest WWTP Layout Drawings,

Network Operator and Retail Supplier Licence Application Form IPART 61



43.2 Describe whether the infrastructure is existing infrastructure or is to be constructed.
If the infrastructure is existing, please describe its current condition and operability.
If the infrastructure is a mixture of existing and to be constructed identify the infrastructure
as existing or to be constructed on the process flow diagram in Appendix 4.3.1.

The response to this question will be used as a context for the assessment of environmental risks from the proposed scheme
(Act s.10(4)(e), Reg cl.7).

All sewerage infrastructure to be constructed inside the Kings Forest development is new.
For more information refer to,

- Appendix 4.3.1(a) Kings Forest Sewerage PFD's

4.3.3 Describe the location of the proposed infrastructure. For example include: